MERCRUISER [7.4L< BRAVOD [TEIGEN. V1] G 454 -8 1936-1997)
Serial Mbr Range: OFE20000 THRU 0K333333 ()

< IMTAKE MaMIFOLD AMD FROMT COWER b w
Ref |Clazs|Part Description Qt Comment Footnote
2 10 11975 |BOLT (3816 1-1/4 1M ) 14
2 10 811577 |BOLT [3/8-16 = 1-3/81N ] 2
3 27 250475 GASKET SET 1 3
4 07211 WALYE-OIL BY-PASS 1 [30 PSI1)
5 22 A06242| COMMECTOR 2
f 32 B05587|HOSE 1
7 54 315504412| CLAMP 2
a2 250454 | PUMP ASSEMBLY-SWATER 1
3 27 43110 GASKET 2 3
10 10 11574 SCREW [3/8-16 % 1-3/4 IN.] 4
11 19652T |FULLEY 1
12 a7 48122 BELT 1
13 10 47277 |SCREW [5/16-24 % 3/ 1M, ) !
14 850461 | BALAMCER-HARMOMIC 1
15 90081 T|PULLEY 1
16 10 70334 |BOLT [3/8-24 X 31IM) 3
17 13 350438 | LOCKAWASHER [3/8 1M 3
18 12 34714 '"WASHER 3
19 10 11553 BOLT (1/2-20 % 1-3/81M.) 1
20 12 49103 '"WASHER 1
21 850453 COVER-TIMIMG CHAIN 1
22 26 821947 1| SEAL-OIL 1 3
23 27 250456 | GASKET-TIMING COWVER 1 3
24 10 B50455| SCREW [1/4-20 % 1/21M.] G
25 22 48358 PLUG-IMTAKE 2
26 17 35312 |PIN-DOWEL 1
27 22 208042 ELBOW [90DEG.) 1
28 32 a07837|HOSE 1
29 22 a06242| COMMECTOR 1
27 B0EE40496 | GASKET SET-0WERHALIL 1




